-
2| OPTIONAL ACCESSORIES

(=)

BiILLY
e GOAT

HOSE KIT TR P/N 810509 Standard on TA INDUSTRIES.INC.
unas. (8°(203mm) x 12.5° (3.8m)]

HOSE KIT TR P/N 810896 Standard on
HTR unus. [10°(254mm) x 12.5' (3.8m))

HOSE COUPLER KIT 8" (203mm) TR

PIN 810525 Quick release coupler joms 2
hoses together o increase vacuuming distance
and allows noses to be sgparated for storage.

HOSE CONNECTOR KIT 8" (203mm) TR

P/N 810524

HOSE CONNECTOR KIT 10° (254mm) HTR
P/N 810776

For permanently connecting 2 hoses together to
increase vacuuming distance .

LEXHAUST _] ALL MODELS

EXHAUST EXTENSION KIT P/N 810637
Increases exhaust height 11°(280mm) tor
loaaing debrs mto elevated localions.

EXHAUST HOSE KIT P/N B10508
[771178mm) x 12.5" (3.8m)] Quick release
coupler and hose increasas exhaust distances.

EXHAUST HOSE COUPLER KIT P/N 810506
[7*(178mm)] Quick release coupler joins 2
hoses together 1o increase vacuuming
distance and allows hoses o be separated for
storage.

EXHAUST HOSE CONNECTOR KIT

P/N 810510 [7°(178mm)} Permanentty joins 2

exhaust hoses together 10 increase exhaust :
distance. Thank You for Selecting

PANEL FILTER KIT P/N 810584 Provides air The Powerful TRUCK LOADER VACUUM

fiter pansl for use on truck and trailer mounted
deons enclosures.

A

PORTABLE DEBRIS BAG P/N 810660 1
D ez | OQperator Owner's Manual
and left for later pickup. HTR1600VN, TR1 TOZH,

TR1102

( MOUNTING ] ALLMODELS
TRAILER HITCH MOUNT KIT P/N 810890
Mounts Truck Loaders to any vehicle with a g -
standard 2° square (Class 3) hitch recenver. SPEC’fICat’onS
7
HTR1600VN TR1102H TR1102
ENGINE: HP 16 H.P. TWIN OHV VANGUARD GUARD 11.0HP (9.04 kW) 11.0HP (9.04 kW)
ENGINE: WEIGHT 79 Ibs. (35.83 kg) 68.4 Ibs. (31 kg) 64.251bs. (29.1 kg)
ENGINE: TYPE Briggs & Stration 4 Cycle IC Twin HONDA 4 cycle B&S4cycle P
ENGINE. FUEL CAPACITY 9 qt.(8.52 L),Floal teed carb.& tuel pump 6.9qlL (6.0L) 6.0qt (5.7L)
ENGINE: QIL CAPACITY 1.75qt. (1.66 L), Ol pump w/hiter 1.46Qt (11L) 1.5qt (1.42L)
uNIT SHIP umIT SHIP UNIT SHIP )
UNITWEIGHT 208D (S4.5Kg)  ccerereean 1B3ID (BIKG) « - v vmnnn 179D (BIKG) o eveans
NOZZLE KIT WEIGHT 8b(36kg  ee-ee.-n Tl (Bkg)  ceceeeionn T @AKG  ceeeeeeaen
UNIT & NOZZLE WEIGHT 2181D(97 9kg) 253 1b {114 8kg) 190 1b (86 kg) 219 Ib (99 kg) 1861 (B4 xg) 215 Ib (97 kg)
HOSE WEIGHT 30 (13 6kg) 46 1b (20 9 kg) 26 (12xg) 31 ib ({14 kg) 2610 (12 kg) 311D (14 kg}
TOTAL WEIGHT (2 cartons)- 2451b (111 7kg) 299 1b (135.6 kg) 2161b (98 kg) 2521b(1%4kg) 212 ID(96 kg) 248 b (112 xg)
L UNIT SIZE OVERALL LENGTH HTR 26.5"(0 33m) / TR 35°(0.89M) OVERALL WIDTH 24 25" (0 62m) OVERALL HEIGHT 44" (1 12m)
Part No. 811062 Page 1 ot 12 Form No. FO508398B



SEE PAGE 8

BILLY
GOAT

INDUSTRIESINC

Part No. 811062

MAINTENANCE
SCHEDULE

PARTS DRAWI

HTR1600VN, TR1102H,
TR1102

Form No. FO508988




f
|
' Parts List

L

em SIR1600VN | TH1102H THi102 “\
Na. Description Part No. |Qty| Part No. |Qty| Pan No.
1 FLAPPER 10° INTAKE W/LABEL 310856 |1 R - -
FLAPPER 8" INTAKE W/ LABEL s - - - 810558 1 810558 |1
2 SCREW CAP 5/16-18 x 3 1/4 204103711 *8041037]1 | "8041037|1
3 LABEL DANGER KEEP HANDS AND FEET AWAY 220424 |2 400424 |2 400424 |2
4 WASHER 5/16 SAE (11/3210x 11/16 QD x 1/16) 2172008119 | “B172008{14 | *B172008{14
5 NUT LOCK 5/16-18 2160002123 | "8160002{18 | *8160002{18
& WASHER 5/16 FLAT CUT (3/81.D. x 7/8 O.D. x 1/16) “2171003{14 | *8171003114 | "8171003(10
7 KNOB (EXHAUST) 900456 |1 900456 |1 900456 |1
8 FLAPPER 7" EXHAUST WILABEL 810858 |1 810958 |1 8i10gs8 |1
9 CARRIAGE BOLT 5/16-18 x 3 1/2 “BO24050{ 1 BO240504 1 “B0240501 1
10 ELBOW HTR /TR EXHAUST WAABELS 810957 |1 B10957 |1 810957 |1
11 LOCKWA_S”HEH 5/16 EXT. *3181008{2 ‘818100812 *8181008§2
12 TUBE CLAMP 810953 |1 B10953 |1 B10953 |1
13 KNOB 400339 |3 400339 {3 400339 |3
14 IMPELLER ASSY (INCLUDES 16(1),17(1),18(1), 20(1)) 810930 |1 810974 (1 | 810829 |1
15 CAP END 800392 |2 800392 |2 800392 |2
16 SCREW CAP 3/8-24 x 2° GR B [50 FI. Lbs. (SSNm)J 810962 |1 e - -
SCREW CAF 38 - 24 X 2 1/4 GR B[S0 FI. Lbs. (68 N.m)| - - 810932 |1 .-
SCREW CAP 7/16-23 X 1 1/4 GR 5 [60 Ft. Lbs. lauNmJj N - -] 800554 |1
17 WASHER LOCK 3/8 TWISTED TOOTH 00502 |1 400502 |1 .- - - -
" WASHER LOCK 7/16 TWISTED TOOTH I I - - | 850132 |1
18 KEY SQ. 1/4 x 2 /4 *9201125( 1 *9201125{1 e ‘e
KEY SQ. 114 X 2 1/4 [ -« | *9201123 1
19 LABEL DANGER FLYING MATERIAL 810736 |2 810736 |2 810736 |2
20 SPACER IMPELLER i 80112 |1 830112 |1 e e - -
21 GUARD MANIFOLD 611059 1 s @ = S R 5 i
2 GUIDE STARTER ROPE 830297 |2 830297 |2 830297 |2
23
24 PARTS BAG ASSY ancL 4sa. 531, 601, 7. 9. 1121, 23. $2(4). S4(2(. 5521, T4}, 801) 810935 |1 810935 |1 810935 |1
25 PAD CHANNEL TOP HTR B10850 |2 810950 |2 810950 {2
26 CARRIAGE BOLT 5/16-18 x 1 3/4 *BO24043{ 1 <. - s .-
CARRIAGE BOLT 5/16-18x 3 1/2 . = - - - | *B024050{1 *“B0240501} 1
27 SCREW CAP 5/16-18x 1 /4 “BO4103114 “B041031|4 “BO41031(4
28 ENGINE 16 H.P. VN WACONTROL PANEL 810098 |1 - - - R - -
ENGINE HONDA 11HP - - | 400931 |1 s - -
ENGINE BRIGGS 11 HP INDUSTRIAL PLUS - - - - - | 430250 |1
29 KNO8 850154 |2 850154 |2 850154 |2
o8] NUT LOCKW.A 800227 |2 800227 |2 BOQ227 |2
31 WASHER 3/4, PLASTIC BO010g {2 BO0O109 |2 800109 {2
2 STUD X4 -10x 5 1/2 810954 |2 810854 |2 B10954 |2
3 SCREW MACHINE #10-24 x 2 "B059143|2 *805914312 “BO5914312
34 PINCOTTER 1/8x 1" *8197031|2 819703112 *819703142
35 WASHER 3/8 SAE TB17200914 | *B17200914 | 817200914
36 NUT LOCK 3/8-16 31600032 *8160003(2 *816000312
37 SCREW SHEET METAL 1/4 ABx 3/4 3122082|3 S 2 ns s =
38 GUARD MUFFLER 811058 |1 . _ui s ; PR - -
39 FRAME WA HTR/TR 910940 |1 810940 |1 | 810940 |1
40 PAD CHANNEL 1" x 19 1/2° 210949 {2 810949 |2 810949 (2
41 PLATE FRONT 10" HTR WANTERLOCK unvcl 1 25 1343.e4 498768 510919 |1 el e i
PLATE FRONT B° TR WANTFRIOCK uncl 12 <21 1347 64 49 67 64 = B109R4 |1 A10975 11
42 PLUG CAP 1 SOUARE B10535 14 1810535 |4 | 810535 4
43 CABLE ASSY INTER! OCK 210922 |1 BI09R3 |1 2102895 11
44 CLIP-CABLE [IFT BS0200 13 [8s0200 |3 1850200 13
45 WASHER-EXTENSION 810652 12 810652 B10652 12
48 SPAING 400332 12 400332 |2 400032 |2
LABEL CAUTION B0138 11 830138 11 830138 |1
48 LABEL EAR FYF BAEATHING 890254 11 890254 |1 80254 |1
49 BRACKET STOP FLAPPFR 810941 {1 1810941 11 1810941 |1
50 BOOM-PIVOT W A 210870 |1 810870 11 810870 |1
51 TUBE:SQUARE BOOM ARM Blo87s {1 le1087s |1 | 810875 |1
52 NUT LOCK 1/4-20 RIGOQ1LS *816000115 “B16000115
23 HOSE 10" x 12.5'HTR (COMES IN SEPERATE BOX) BIOTOS |1 2 BB d
HOSE B  x 12 8 TH (COMES IN SEPERATE BOX) e : 510523 1 810523 |1
4 CHAIN-LOOP ASSY 510878 12 1610878 (2 § 910878 12
55 SCREW CAP 1/4-20 x | 3/4 BO41009|2 804100‘92 *BO4100912
6 BAND HOSE BOOM 10" HTR 810868 |2 : -
BAND HOSE BOOM 8° TR L - B!D&&O 2 8108& 2
57 HOUSING ASSY WILABELS (NCLUOES 53, 13(7), 451, 46(2), 47, 4m) 810912 [1 1810976 |1 | 810976 |1
S8 NOZZLE ASSY 10" HTR (mwau s@ sp) 6,23, 17, To(e) 80[z), A2, 83 84 811010 |1 |- . . z -
NOZZLE ASSY B" TR wct a(2) 53] 6,23, 77_T0(4| A0 82 83, Aé T 811009 |1 811009 1
59 COUPLERW.A 10" HOSEHTR 310761 |1 - g
COUPLERW.A 8 TR - - - - 810570 1 510570 1
60 CLAMP HOSE 10" HTR 310706 |2 - :
CLAMP HOSE 8" TR - - - - 810566 (2 810566 |2
61
62 PAD CHANNEL CLAMP TUBE 810952 |1 810952 |1 810952 |1
63 SUPPORT PLATE ENGINE / SPACER ENG 10927 |1 (810965 |1
\

Part No. 811062

* Denotes
standard
hargwase tem
that may be
purchased

& Denotes
parts found in
parts bag
assembty.

Form No, F0508988



.PartsLJst 1
i
|

conunued from
page 11, J
i i
Nerh PARTS HTR1800VN TRI1GZH TR1102
i ‘ ST r D Part No. = Part Ka. e Part No. -
54 [WASHER LOCK 3/8 8177012 |2 | mirpoap b2 1. . . 3 * Denotes stanaarg
'WASHER LOCK 5/16 EXT TQQTH - - - - - - - . "B181008| 2 nargware tem marmay
65 |SCAEW CAP. /8 - 16 X 3/4 *8041048 | 2 25 sogl s betpurenasediiocally
|SCREW CAP 39 - 16 X 112 ZP 8041052 | 2 i
ISCREW CAP 5/16 - 24 X 3/4 G5 .- - S L) - -, "B042026| 2
B5|SCREW CAP 3/8 - 16 x 1° *BO41050 | 2 "BO41050 | 2 "B041050] 2
S7|SCREW MACHINE #6-32 x 3/4 “BQS9094 | 2 "BOSS0OA4 | 2 8059094 2 2 Denotes pants found
ERINUT L QCK #6 - 32 "R164003 | 2 "B1684003 | 2 “[064003] 2 N parts bag assemoly
A9 |ANG| F BRKT B H 810917 1 —_ S PP - -
70|SCREW CAP S/16-18 x 1° "RN41028 | 2 “BQ41028.1 1 “BQ41028] 1
71IANGLE BRKT LH 810916 |1 | 810969 1 | 810969 |1
72|SPACER 810918 1 810970 1 810970 1
T3 IWASHER FLAT CUT 1/4 "B171002 |1 "B171002 | 1 "B171002] 1
74 |CONTROL THROTTLE ASSY 810904 1 810972 1 B10657 1
75 |SCREW MACHINE 10-24 x 1/2° - - - - - ‘123086 | 2 “B123086] 2
TEINUT L OCK 5/16-18 THIN HT - - . B1B81041 ] 8161041 | 1
T7INQZN F FORMED STEFL 10° RB110095 3 PRI PR R -
NQOZ7 F FORMFD STEFL 8° .- - - - 811007 1 211007 ¥
ZRIHANDIF NOZN F W | GRIP 811020 1 811020 1 811020 1
79 |WASHER FENDERA S/16 *R172020 | 4 *B172020 | 4 "R172020] 4
BOISCREFW CAP S /16 - 18 X 1 1/2 8041030 [ 3 *B041030 | 3 "RO41030| 3
A1l ARFI DO NQOT FII L WHEN ENGINF {S HOT 400268 L 400268 bl 4002F8 1
B2 |HANDLE | OOP NQZZ1 E 811019 1 A811019 3 811019 1
B3IGRIP HANDLE 400570 1 400870 1 400870 1
L B84IPLUG CAP 800392 2 800392 2 BOO392 2 )
TROUBLESHOOTING Before Requesting Service Review These Suggestions J
( Problem Possible Causs Solutlon 0
Will nOt vacuum of nas poor Nozzie herght 100 high of 100 low. Clogged hose or exnaust. Adjust nozzie posibon. Unclog hose of exnaust (see page )
vacuum peftormance. Excessive quanuty of cedrs. Allow aif 1o teed with debdrs.
Abnormal vibraton, Loose of out of balance impeller or 0S8 engine. Check impeller and replaca l required. Check Engine
Engine wiil not start Throttie & / or stop swncn in off posibon, Out of gasoline, Bad or Check slop switches. throtte, and gasoline. Connect spark plug wire
oid gasoline. Spark Pug wire disconnected. Cirty air cleaner. Clean or replace air cleaner. Or contact a gualhed senrvice person
Hose not installed. aliowng INMerock wire 1o ground. Install hose onto housing.
Engine is iocked, will not Debris locked inside moeller, Engine problem. See page 6, Clearing a clogged impeiler nousing Contact an engine
pull over servicing dealer for engine problems.
-
(— — ( =
Engine Service and Warranty WARRANTY PROCEDURE
Contact your nearest engine manutacturer's authorized Please fill in the WARRANTY CARD anda send the upper part 1o Billy Goat

servicing dealer.
Nt tegia?
>

The WARRANTY terms are stated on the kowar par which remains with the

4 usef. Whenever a Billy Goat Macnine is faulty due 10 a dect in matenal
ecord machine mocel. serial number a r workmanship. the ownef should mak [
Serial Plate 7 i e L and B etenol P make a warranty claim as liows

dete-of-purctiase and where purchased
The Machine should be taken to the deater from whom n was

1800 S Jemewon purchased of o an authonzed Bilty Geat dealer.

PO. Box 308

Loe's Sument. The owner should present the remaining halt of the Warranty
MO 54068 /US4

sl acpil o Registraton Card, or, it this 1s not available, the iInvoice of recespl.
Fax (816 5248980

The Warranty Claum wilt be filled in by the authornzed Billy Goat Dealer
Serial No. who will sand it with the faulty part to Billy Goal headquarters

The Quality / Servica department at Bily Goat headquarers will stuay
ha claim and parts and will notty their condusions.

! LraWeignn The decision by the Guality / Service depaniment al Billy Goat
93 . headquaners 10 approve of reect a Warranty claim is tinal ana
e T

Crermoy Note: To procass a Warranty Claim. i1 is necessary to quote the Modal
8 ) & Serial number who are printed on the Billy Goat Sernial Plate
BiLLY P9 BILLY GOAT INDUSTRIES INC,
Purchase Purchased GOAT ."-i' PO. BOX 308 1803 S JEFFERSON LEE'S SUMMIT, MO 64063 / USA
Date —_________ from J L PHONE: 816-524-9666 FAX 816-524-6983

Part No. 811062 Page 12cf12 Form No F0508988




